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ROGUE

ECHO ROWER
PARTS LIST

Diagram # | Part# Description

37 IPO917-37 ST4.2 x 19mm Self Tapping Screw

64 IP0917-64 1/4-20 Nylock Nut

100 IPO917-100 |Bolt- Rear Latch Assembly

101 IP0917-101 | Rear Latch Lift Part

102 IP0917-102 | Rear Latch Pull Part

103 IPO917-103 | M5 x 12mm Socket Head Screw Latch Assembly
104 IP0917-104 | M12 x 150mm Hex Bolt Hinge Holder
105 IP0917-105 | Front Latch

106 IP0917-106 |Hinge Axle

107 IP0917-107 | Cover Right Rotation

108 IP0917-108 | Foot Tube Rear

109 IP0917-109 |Hinge Holder

110 IP0917-110 |M12x 1.75mm Lock Nut Hinge Holder
111 IP0917-111 |1/4-20 x 16mm Torx Head Screw

112 IP0917-112 | Frame Buckle Rear

113 IPO917-113 | Foot Tube Rear End Cap

114 IP0917-114 | Cover Left Rotation

115 IP0917-115 |1/4-20 x 15mm Torx Head Screw

116 IP0917-116 | Glide Rail End Cover

119 IPO917-119 | Seat Holder Clip

120 IP0917-120 | Replacement Rail

122 IP0917-122 | Glide Rail Main Beam

140 IP0917-140 |Rear Latch Barrel Nut
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